E-1 %44 CRANKCASE ASSY

S| FHARS FTWHAM 2K Description 5= Gl
Ref. No. Part No. p Quantity | Remark
1 11212 HiEE Drain plug 2
2 11213 iR FE A Washer 2
3 GB276-89 HiA& 6205 Bearing 6205 1
4 13180 R ek =t Oil seal, crankshaft 1
5 11100 i FE e & Crankcase 1
6 26311 W EA Regulating sway bar 1
7 26329 HEEFR A Washer 1
8 26321 AT Split pin !
9 GB6177-86 tE & M10 Nut M10 1
10 37810 Flah1& R g8 Oil sensor 1
11 GB5787-86 PEAE M6 X 14 Bolt M6 X 14 2
12 25151 EBE A Regulating shaft 1
13 25165 jlabz i 0oy Washer, driven gear 1
14 25163 CHE Pin 2

el




E-1 %44 CRANKCASE ASSY

T FHAENST FH MG 2 K Description % ﬁ & I
Ref. No. Part No. Quantity Remark
15 25121 M Driven gear, regulator 1
16 25141 HE ki Flying block 2
17 25120 M SR AT Driven gear assy, regulator 1
18 25164 R AR Snap ring 1
19 25132 WEBESR Washer 1
20 25131 HHEE Sliding sleeve 1

zi




E-2 Mi%hif =4 CR.

F 5 MW AAT F WM 2K Description % #
Ref. No. Part No. P Quantity Remark
1 15650 P ZEAS Oil plug with Seal 1
2 15651 IR 2 Oil plug 1
3 15612 ik R % H 3 Seal 2
4 11311 e Crankcase cover 1
5 GB276-89 Hi& 6205 Bearing 6205 1
6 11119 e H Gasket, crankcase 1
7 11118 DA Set pin 2
3 15611 HL R Dipstick 1
9 15610 L R R4 Dipstick with seal 1
10 13180 iRy Oil seal, crankshaft 1
11 GB5787-86 =42 M8 X 32 Bolt M8 X 32 7

3.




E-3 BH3L SHELZE R CYLINDER HEAD & CYLINDER HEAD COVER ASSY

TS FHM AT T M4 2K Description % & &
Ref. No. Part No. " P Quantity Remark
1 GB5787-86 bR M6 X 12 Bolt M6X 12 6
2 20651 BEE Air duck 1
3 12214 HRIT2E Intake valve guide 1
4 19721 TERE Lead wind cover 1
5 12252 BES O AUEKER#E M6 X113 Stud M6X 113 2
6 12218 SRR EEE b 10X 16 Set pind 10X 16 2
7 12220 R Gasket, cylinder head 1
3 12210 SEkEE Cylinder head Assy 1
9 12253 HA O XL ER K M8 X 34 Stud M8 X 34 2
10 34200 K 1EZFE F6RTCU Spark plug F6SRTCU 1
11 12215 H552% Exhaust valve guide 1
12 12219 HE=%F- Circip 1
13 12256 SEL LR Bolt 4
14 12312 HELERE Gasket, cylinder head cover 1
15 12310 SEkHEE Cylinder head cover Assy 1

el




E-4 pidl yEZEEM M CRANKSHAFT, PISTON & CONNECTING

-
>

Y BHARS T8 AR Description o &
Ref. No. Part No. Y P Quantity Remark
1 13311 HEWN (—) Piston ring ( I ) 1
2 13312 HEEI (2D Piston ring {11 ) 1
3 13322 IER Side rail 2
4 13321 HE Expander 1
5 13320 I e Scraper ring set 1
6 13300 THEE Piston ring assy 1
7 13222 LEHEHE Piston pin circlip 3
3 13211 bEE. Piston 1
9 13221 HEM Piston pin 1
10 13131 AT Shank 1
11 13132 EH T Connecting rod cover 1
12 13133 TR Bolt 2
13 13130 EFAE Connecting rod assy 1

5.




E-4 Bi#h 7EEEM BB CRANKSHAFT, PISTON & CONNECTING

12
] 12
- 3
%) J o €
7
TE | BEERS F WA 4 W Description = & i
Ref. No. Part No. " p Quantity Remark

14 13118 A Woodruff key 1
13 25111 R 2 i Drive gear 1
16 13111 ith Crankshaft 1
17 14211 LAt E=sheife Timing driving gear 1
13 13110 i & Crankshaft assy 1




E-5 MY HEgSIR4 S SR E4 4 COMBINATION OF CAM SHAFT & VALVE ROCKER

1 2
G
®
| 2
FEOERAENT T8 B 2 WK Description o= & I
Ref. No. Part No. p Quantity Remark

1 14416 S8 B R R R A Lock nut 2
2 14413 15 e Sleeve 2
3 14411 HI1EE Valve rocker 2
4 14415 S1IEI R E E R AL Adjusting bolt for valve gap 2
5 14410 SITRBERAS Valve rocker assy 2
6 14261 B an=pit) Pusher guide 1
7 14250 HAFEE Pusher 2
3 14455 i Tappet 2
9 14146 LR Extension spring 1
10 14100 IR & Camshaft Assy 1
11 14721 H=r] Exhaust valve 1
12 14711 i A Intake valve 1

oo




E-5 MY HEgSIR4 S SR E4 4 COMBINATION OF CAM SHAFT & VALVE ROCKER

2

@
i 2
FEOERAENT THMH AWK Description % & &
Ref. No. Part No. Quantity Remark
13 14755 [I1HE Valve spring 2
14 14751 HRITEEE Spring seat, intake valve 1
15 14757 HS 1B B Spring seat, exhaust valve 1
16 14758 H= 1T Cap !




E-6 L3R 5 CARBURETOR ASSY

TS| FHRAERS THMH AWK Description o & &
Ref. No. Part No. " p Quantity Remark
1 12254 HROBF Inlet gasket 1
2 16141 {hahes i Connecting block 1
3 16142 {bimeEtt Carburetor gasket 1
4 16421 ETE AT Idle adjustment screw 1
5 16250 R G =k Mixture chamber body 1
6 16251 R Main nozzle 1
7 16254 ERE Main jet 1
3 16230 FT4ae Float 1
9 16219 EFrEEat Float chamber gasket 1
10 16211 ET=E Float chamber 1
11 16216 B ER AT Washer 2
12 16215 FFEiRsT Float chamber drain Screw 1
13 16213 EERIRAT Screw 1
14 17330 THERER Air cleaner gasket 1

_9__




E-6 L3R 5 CARBURETOR ASSY

Y

FEOFRENT T 8B 2 WK Description e & I
Ref. No. Part No. i p Quantity Remark
15 16331 FEALT Choke 1
16 16332 FHLAALT T4 Choke stem 1
17 16312 RIS Airproof washer 1
18 16311 w1 EE Throttle lever 1
19 16313 mEREHRE S Washer 1
20 GB5787-86 25T M4 Screw M4 ik
21 16314 WmERNEEE R Cover 1
22 16148 PR T 3= Choke switch 1
23 16230 WEITHE Throttle unit 1
24 16422 BRI E Spring, mixture adjustment screw 1
25 16425 R AR IRAT Mixture adjustment screw 1
26 16330 LA TEE & Choke unit 1
27 16210 ErE4e Float chamber 1
28 16100 1b 2% H A Carburetor Assy 1
29 16240 Erairde Float needle 1

_10--




E-7 A48 FUEL TANK ASSY

3—a" 0

F
1—o- 4 &—6
— 7
1—fa—
TG BHEARS T H M B K Description o & I
Ref. No. Part No. - p Quantity Remark

1 16937 WmEE (2D Pipe clamp 2
2 16931 HlE (—) Outlet pipe 1
3 GB5787-86 PR M6 X 22 Bolt M6 x 22 1
4 16950 oL Connector 1
5 16961 HimiELEEHE Packing ring 1
6 GBo6177-86 U5 B M6 Nut M6 2
7 16916 il JEFR Filter cup 1
3 16521 MR 6 = Packing ring 1
9 16510 prathiEih Fuel filler cap 1
10 16500 MRS Fuel filler cap with packing ring 1
11 16610 ke Fuel tank 1

11--




E-8 S IBERE K AIR CLEANER ASSY

Fs | #BERS T WY AR Description % & &
Ref.No. Part No P Quantity Remark
1 GB62-88 AR & Wing nut 2
2 17111 TR Air cleaner cover 1
3 17130 b Filter element 1
4 17125 ® Washer 1
5 17126 B A Sleeve A 2
6 17131 feabd e Aar cleaner housing 1
7 GB3115-32 IRET M5 >12 Screw M5 X 12 2
8 17141 FEEER Adr cleaner base 1
9 17145 T E Gasket 1
10 17146 HITE Sleeve B 1

iy 2




E-9 {HFEad M MUFFLER

=) = =) = y
e OEBAENT TWHM4 2K Description H e & i
Ref.No. Part No Quantity Remark
1 GB5787-86 BEE] MS X8 Screw M5 X8 4
2 18600 b ARy Muffler hood 1
3 18310 KBTS Spark extingtuisher 1
4 GB6170-86 s EE MR Nut M8 2
5 18300 HFE Muftler 1
6 18000 HRHEES Exhaust muffler 1
7 12255 HE Ok Exhaust gasket 1

--13--




E-10 kieshs854 RECOIL STARTER

; 18
TN
i I
. IJ.‘:'%F:"I 17
7S
[ sy ;,.f,ft
77 I
;/-"::u AN | =/
% / '{'ﬁw!‘: ‘;ﬂ ‘\,,_/:%y
e NS
W 15
16
-
FS NS T8 B 2 WK Description % & & &
Ref.No. Part No " p Quantity Remark
1 GB5787-86 PEAR M6 X 22 Bolt M6X 22 1
2 19810 R 7 R 2 Crankcase side plate assy 1
3 GB5787-86 TEAZ M6 X8 Bolt M6X 8 3
4 19710 W B Fan hood assy 1
5 GB5787-86 BEAS ME X 12 Bolt M6X 12 5
6 35410 KT Engine switch 1
7 27380 shansafE Casing 1
3 27319 HmE Spiral spring 1
9 27312 N E Ratchet spring 5
10 27331 LN Ratchet 2
11 27311 BEEHE Friction spring 1
12 27341 HES Spring lid 1

14




E-10 R#fEsh#sif4 RECOIL STARTER

= = — =2 vy
FS NS THMH AWK Description ﬁ = ol
Ref.No. Part No Quantity Remark

13 27315 ERRTERET Set screw 1
14 27351 HEEh 2 a Al Starter rolls 1
15 27313 ki) Rope 1
16 27361 aF Pulling handle 1
17 27300 RITREEN % Recoil starter 1
18 27100 RSB Recoil starter assy 1
19 32211 kil ek Plastic clip 1
20 37850 FA ] B A Diode 1

s B




E-11 {EBHI RS REGULATING CONTROL SYSTEM

| —&

FEFBERS T HMH L K Description % & # ¥
Ref.No. Part No i p Quantity Remark
1 GB6173-86 25 M6 Nut M6 1
2 26414 TE SR Setting panel 1
3 26418 BEE Spring patch 1
4 26430 FRAE Handgrip assy 1
5 26419 il Washer 1
6 GB818-85-H #BA2 M5 X 25 Bolt M5 X 25 1
7 26415 R Regulating spring 1
8 26420 B SCHE R A A Support panel assy 1
9 26416 EOA 3 Spring 1
10 26363 S Back spring 1
11 26364 gl prES = Fine regutaling spring 1

--16--




E-11 {H#EEH &4 REGULATING CONTROL SYSTEM

FFs | 84K ’ - B % Tk
Ref.No. Part No F A & Description Quantity Remark
12 26341 R AT Pulling rod 1
13 26362 HHEE EEEe Lock bolt 1
14 26331 RS Regulating arm 1
15 GB6177-86 U5 M6 Nut Mo 1
16 26410 TR A B Regulating frame assy 1

s e




E-12 ¥#¥4 FLYWHEEL

Fs | F8M4RK5 - . HE %
Ref.No. Part No F A2 Description Quantity Remark
1 27515 TCEIEAMI4 x 1.5 Nut M14 % 1.5 1
2 27370 HEhE Starting flange 1
3 19722 RE A Flywheel fan 1
4 27500 CEAF Flywheel 1

__18--




E-13 f kB 44 IGNITION COIL

F 5 FHAM RS T HMH LK Description 5 & & i
Ref.No. Part No p Quantity Remark
1 GB5787-86 BRE] M6 X 25 Screw M6 X 25 ik
2 34410 18 kR Engine stop cable 1
3 34510 K Ignition coil 1
4 34310 RICENE Spark plug cap 1
5 34500 =k e B Ignition coil assy 1

__19.-




	168图册_页面_02.jpg
	168图册_页面_03.jpg
	168图册_页面_04.jpg
	168图册_页面_01.jpg
	168图册_页面_05.jpg
	168图册_页面_06.jpg
	168图册_页面_07.jpg
	168图册_页面_08.jpg
	168图册_页面_09.jpg
	168图册_页面_10.jpg
	168图册_页面_11.jpg
	168图册_页面_12.jpg
	168图册_页面_13.jpg
	168图册_页面_14.jpg
	168图册_页面_15.jpg
	168图册_页面_16.jpg
	168图册_页面_17.jpg
	168图册_页面_18.jpg
	168图册_页面_19.jpg

